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somon 5. FCC RF Test Report Report No. :FG552610H

Conducted Band Edge

NR SCS Bandwidth Arfcn Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
38 30 10 515000 2575.0 DFT-s-OFDM BPSK 1@0 see graph PASS
38 30 10 515000 2575.0 DFT-s-OFDM QPSK 1@0 see graph PASS
38 30 10 515000 2575.0 DFT-s-OFDM BPSK 24@0 see graph PASS
38 30 10 515000 2575.0 DFT-s-OFDM QPSK 24@0 see graph PASS
38 30 10 523000 2615.0 DFT-s-OFDM BPSK 1@23 see graph PASS
38 30 10 523000 2615.0 DFT-s-OFDM QPSK 1@23 see graph PASS
38 30 10 523000 2615.0 DFT-s-OFDM BPSK 24@0 see graph PASS
38 30 10 523000 2615.0 DFT-s-OFDM QPSK 24@0 see graph PASS
38 30 20 516000 2580.0 DFT-s-OFDM BPSK 1@0 see graph PASS
38 30 20 516000 2580.0 DFT-s-OFDM QPSK 1@0 see graph PASS
38 30 20 516000 2580.0 DFT-s-OFDM BPSK 50@0 see graph PASS
38 30 20 516000 2580.0 DFT-s-OFDM QPSK 50@0 see graph PASS
38 30 20 522000 2610.0 DFT-s-OFDM BPSK 1@50 see graph PASS
38 30 20 522000 2610.0 DFT-s-OFDM QPSK 1@50 see graph PASS
38 30 20 522000 2610.0 DFT-s-OFDM BPSK 50@0 see graph PASS
38 30 20 522000 2610.0 DFT-s-OFDM QPSK 50@0 see graph PASS
38 30 40 518000 2590.0 DFT-s-OFDM BPSK 1@0 see graph PASS
38 30 40 518000 2590.0 DFT-s-OFDM QPSK 1@0 see graph PASS
38 30 40 518000 2590.0 DFT-s-OFDM BPSK 100@0 see graph PASS
38 30 40 518000 2590.0 DFT-s-OFDM QPSK 100@0 see graph PASS
38 30 40 520000 2600.0 DFT-s-OFDM BPSK 1@105 see graph PASS
38 30 40 520000 2600.0 DFT-s-OFDM QPSK 1@105 see graph PASS
38 30 40 520000 2600.0 DFT-s-OFDM BPSK 100@0 see graph PASS
38 30 40 520000 2600.0 DFT-s-OFDM QPSK 100@0 see graph PASS
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Software Version: 23.06.1602

FR1 N41_ANT1

Transmitter Conducted Output Power And EIRP, (Gt - L¢)=2.11dB

NR Band|scs| 20 | Arfen &'ﬁ;‘) Modulation RB P%‘\’A:‘:r‘('géenf) EIRP(dBm) | EIRP(W)
41 | 30| 10 [500202|2501.01| DFT-s-OFDMQPSK | 12@6 | 2262 24.73 0.2972
41 |30| 10 |500202|2501.01] DFT-s-OFDMQPSK | 1@1 22.77 24.88 0.3076
41 |30| 10 [500202|2501.01| DFT-s-OFDMQPSK | 1@22 | 22.66 24.77 0.2999
41 |30] 10 [500202|2501.01| DFT-s-OFDM 16 QAM | 12@6 | 21.59 23.7 0.2344
41 |30| 10 |500202|2501.01| DFT-s-OFDM 16 QAM | 1@1 21.89 2 0.2512
41 | 30| 10 [500202|2501.01| DFT-s-OFDM 16 QAM | 1@22 |  21.65 23.76 0.2377
41 | 30| 10 [518598|2502.99| DFT-s-OFDMQPSK | 12@6 228 24.91 0.3097
41 | 30| 10 |518598]2502.99| DFT-s-OFDMQPSK | 1@1 2268 24.79 0.3013
41 | 30| 10 |[518598|2502.99| DFTs-OFDMQPSK | 1@22 | 2261 24.72 0.2965
41 | 30| 10 [518598]2592.99| DFT-s-OFDM 16 QAM | 12@6 | 21.75 23.86 0.2432
41 | 30| 10 |518598]2592.99| DFT-s-OFDM 16 QAM | 1@1 21.87 23.98 0.2500
41 | 30| 10 |[518598|2592.99| DFT-s-OFDM 16 QAM | 1@22 | 21.82 23.93 0.2472
41 | 30| 10 [537000] 2685 | DFT-s-OFDMQPSK | 12@6 | 23.06 2517 0.3289
41 | 30| 10 |[537000] 2685 | DFT-s-OFDMQPSK | 1@1 23.41 25.52 0.3565
41 | 30| 10 |[537000 2685 | DFT-s-OFDMQPSK | 1@22 | 23.28 25.39 0.3459
41 | 30| 10 [537000 2685 | DFT-s-OFDM 16 QAM | 12@6 | 2225 24.36 0.2729
41 | 30| 10 [537000| 2685 | DFT-s-OFDM 16 QAM | 1@1 22.11 24.22 0.2642
41 | 30| 10 [537000 2685 | DFT-s-OFDM 16 QAM | 1@22 | 21.77 23.88 0.2443
41 |30| 15 |500700|2503.5| DFT-s-OFDMQPSK | 18@9 | 22.55 24.66 0.2024
41 | 30| 15 |500700|2503.5| DFT-s-OFDMQPSK | 1@1 22.81 24.92 0.3105
41 |30| 15 |500700|2503.5| DFT-s-OFDMQPSK | 1@36 | 22.17 24.28 0.2679
41 | 30| 15 [500700] 25035 | DFT-s-OFDM 16 QAM | 18@9 | 2163 23.74 0.2366
41 | 30| 15 |500700| 2503.5 | DFT-s-OFDM 16 QAM | 1@1 21.9 24.01 0.2518
41 | 30| 15 [500700] 25035 | DFT-s-OFDM 16 QAM | 1@36 |  21.36 23.47 0.2223
41 | 30| 15 |518598|2502.99| DFT-s-OFDMQPSK | 18@9 | 2267 24.78 0.3006
41 | 30| 15 |518598]2502.99| DFTs-OFDMQPSK | 1@1 2252 24.63 0.2904
41 |30| 15 |518598|2502.99| DFT-s-OFDMQPSK | 1@36 | 22.69 24.8 0.3020
41 | 30| 15 |518598]2592.99| DFT-s-OFDM 16 QAM | 18@9 218 23.91 0.2460
41 | 30| 15 |518598]2592.99] DFT-s-OFDM 16 QAM | 1@1 21.71 23.82 0.2410
41 | 30| 15 |518598]2592.99| DFT-s-OFDM 16 QAM | 1@36 |  21.98 24.09 0.2564
41 | 30| 15 |536496|2682.48| DFT-s-OFDMQPSK | 18@9 | 23.02 25.13 0.3258
41 | 30| 15 |536496|2682.48] DFT-s-OFDMQPSK | 1@1 23.24 25.35 0.3428
41 | 30| 15 |536496|2682.48] DFTs-OFDMQPSK | 1@36 | 23.11 25.22 0.3327
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41 30 15  |536496|2682.48| DFT-s-OFDM 16 QAM | 18@9 22.36 24.47 0.2799
41 30 15  |536496(2682.48| DFT-s-OFDM 16 QAM | 1@1 22.29 24.4 0.2754
41 30 15  |536496|2682.48| DFT-s-OFDM 16 QAM | 1@36 22.33 24.44 0.2780
41 30 20 501204|2506.02| DFT-s-OFDM QPSK | 25@12 22.57 24.68 0.2938
41 30 20 |501204|2506.02| DFT-s-OFDM QPSK 1@1 23.06 2517 0.3289
41 30 20 |501204|2506.02| DFT-s-OFDM QPSK | 1@49 22.59 24.7 0.2951
41 30 20 501204|2506.02| DFT-s-OFDM 16 QAM | 25@12 21.71 23.82 0.2410
41 30 20 |501204|2506.02| DFT-s-OFDM 16 QAM | 1@1 21.83 23.94 0.2477
41 30 20 501204|2506.02| DFT-s-OFDM 16 QAM | 1@49 21.39 23.5 0.2239
41 30 20 518598|2592.99| DFT-s-OFDM QPSK | 25@12 22.85 24.96 0.3133
41 30 20 |518598|2592.99| DFT-s-OFDM QPSK 1@1 22.78 24.89 0.3083
41 30 20 518598(|2592.99| DFT-s-OFDM QPSK | 1@49 22.76 24.87 0.3069
41 30 20 |518598|2592.99| DFT-s-OFDM 16 QAM | 25@12 21.89 24 0.2512
41 30 20 |518598|2592.99| DFT-s-OFDM 16 QAM | 1@1 21.72 23.83 0.2415
41 30 20 518598(2592.99| DFT-s-OFDM 16 QAM | 1@49 21.78 23.89 0.2449
41 30 20 |535998(2679.99| DFT-s-OFDM QPSK |25@12 23.26 25.37 0.3443
41 30 20 |535998|2679.99| DFT-s-OFDM QPSK 1@1 23.19 253 0.3388
41 30 20 535998(2679.99| DFT-s-OFDM QPSK | 1@49 23.21 25.32 0.3404
41 30 20 |535998(2679.99| DFT-s-OFDM 16 QAM | 25@12 22.17 24.28 0.2679
41 30 20 535998(2679.99| DFT-s-OFDM 16 QAM | 1@1 22.31 24.42 0.2767
41 30 20 535998(2679.99| DFT-s-OFDM 16 QAM | 1@49 22.18 24.29 0.2685
41 30 30 |502200| 2511 DFT-s-OFDM QPSK | 36@18 23.47 25.58 0.3614
41 30 30 502200 2511 DFT-s-OFDM QPSK 1@1 23.56 25.67 0.3690
41 30 30 502200 2511 DFT-s-OFDM QPSK | 1@76 23.33 25.44 0.3499
41 30 30 |502200| 2511 | DFT-s-OFDM 16 QAM | 36@18 22.42 24.53 0.2838
41 30 30 502200{ 2511 | DFT-s-OFDM 16 QAM | 1@1 23 25.11 0.3243
41 30 30 |502200| 2511 | DFT-s-OFDM 16 QAM | 1@76 22.72 24.83 0.3041
41 30 30 |518598|2592.99| DFT-s-OFDM QPSK |36@18 23.95 26.06 0.4036
41 30 30 518598|2592.99| DFT-s-OFDM QPSK 1@1 23.66 25.77 0.3776
41 30 30 |518598|2592.99| DFT-s-OFDM QPSK | 1@76 23.81 25.92 0.3908
41 30 30 518598|2592.99| DFT-s-OFDM 16 QAM | 36@18 23.02 25.13 0.3258
41 30 30 518598(2592.99| DFT-s-OFDM 16 QAM | 1@1 22.54 24.65 0.2917
41 30 30 |518598|2592.99| DFT-s-OFDM 16 QAM | 1@76 22.69 248 0.3020
41 30 30 534996|2674.98| DFT-s-OFDM QPSK | 36@18 24.09 26.2 0.4169
41 30 30 534996|2674.98| DFT-s-OFDM QPSK 1@1 23.45 25.56 0.3597
41 30 30 |534996|2674.98| DFT-s-OFDM QPSK | 1@76 23.89 26 0.3981
41 30 30 534996|2674.98| DFT-s-OFDM 16 QAM | 36@18 23.18 25.29 0.3381
41 30 30 |534996|2674.98| DFT-s-OFDM 16 QAM | 1@1 22.15 24.26 0.2667
41 30 30 |534996|2674.98| DFT-s-OFDM 16 QAM | 1@76 22.57 24.68 0.2938
41 30 40 503202|2516.01| DFT-s-OFDM QPSK | 50@25 23.72 25.83 0.3828
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41 30 40 503202|2516.01| DFT-s-OFDM QPSK 1@1 23.59 25.7 0.3715
41 30 40 |503202|2516.01| DFT-s-OFDM QPSK | 1@104 23.54 25.65 0.3673
41 30 40 |503202|2516.01| DFT-s-OFDM 16 QAM | 50@25 22.67 24.78 0.3006
41 30 40 503202|2516.01| DFT-s-OFDM 16 QAM | 1@1 22.59 24.7 0.2951
41 30 40 |503202(2516.01| DFT-s-OFDM 16 QAM | 1@104 22.64 24.75 0.2985
41 30 40 |518598|2592.99| DFT-s-OFDM QPSK | 50@25 23.85 25.96 0.3945
41 30 40 518598|2592.99| DFT-s-OFDM QPSK 1@1 23.4 25.51 0.3556
41 30 40 |518598|2592.99| DFT-s-OFDM QPSK | 1@104 23.99 26.1 0.4074
41 30 40 518598(2592.99| DFT-s-OFDM 16 QAM | 50@25 22.79 24.9 0.3090
41 30 40 518598(2592.99| DFT-s-OFDM 16 QAM | 1@1 22.27 24.38 0.2742
41 30 40 |518598(2592.99| DFT-s-OFDM 16 QAM | 1@104 22.82 24.93 0.3112
41 30 40 534000| 2670 DFT-s-OFDM QPSK | 50@25 24.05 26.16 0.4130
41 30 40  |534000| 2670 DFT-s-OFDM QPSK 1@1 23.03 25.14 0.3266
41 30 40  |534000( 2670 DFT-s-OFDM QPSK | 1@104 23.51 25.62 0.3648
41 30 40 534000| 2670 | DFT-s-OFDM 16 QAM | 50@25 231 25.21 0.3319
41 30 40 |534000| 2670 | DFT-s-OFDM 16 QAM | 1@1 22.02 2413 0.2588
41 30 40 |534000| 2670 | DFT-s-OFDM 16 QAM | 1@104 22.53 24.64 0.2911
41 30 50 504204|2521.02| DFT-s-OFDM QPSK | 64@32 23.68 25.79 0.3793
41 30 50 |504204|2521.02| DFT-s-OFDM QPSK 1@1 23.4 25.51 0.3556
41 30 50 504204|2521.02| DFT-s-OFDM QPSK | 1@131 23.82 25.93 0.3917
41 30 50 504204|2521.02| DFT-s-OFDM 16 QAM | 64@32 22.62 24.73 0.2972
41 30 50 |504204|2521.02| DFT-s-OFDM 16 QAM | 1@1 22.84 24.95 0.3126
41 30 50 504204|2521.02| DFT-s-OFDM 16 QAM | 1@131 23.08 25.19 0.3304
41 30 50 518598(2592.99| DFT-s-OFDM QPSK | 64@32 24.01 26.12 0.4093
41 30 50 |518598|2592.99| DFT-s-OFDM QPSK 1@1 23.88 25.99 0.3972
41 30 50 518598|2592.99| DFT-s-OFDM QPSK | 1@131 2412 26.23 0.4198
41 30 50 |518598|2592.99| DFT-s-OFDM 16 QAM | 64@32 22.9 25.01 0.3170
41 30 50 |518598|2592.99| DFT-s-OFDM 16 QAM | 1@1 22.82 24.93 0.3112
41 30 50 518598|2592.99| DFT-s-OFDM 16 QAM | 1@131 23.2 25.31 0.3396
41 30 50 |532998|2664.99| DFT-s-OFDM QPSK | 64@32 23.95 26.06 0.4036
41 30 50 532998|2664.99| DFT-s-OFDM QPSK 1@1 23.77 25.88 0.3873
41 30 50 532998|2664.99| DFT-s-OFDM QPSK | 1@131 24.07 26.18 0.4150
41 30 50 |532998(2664.99| DFT-s-OFDM 16 QAM | 64@32 229 25.01 0.3170
41 30 50 532998|2664.99| DFT-s-OFDM 16 QAM | 1@1 22.43 24.54 0.2844
41 30 50 532998|2664.99| DFT-s-OFDM 16 QAM | 1@131 22.82 24.93 0.3112
41 30 60 |505200| 2526 DFT-s-OFDM QPSK | 81@40 23.93 26.04 0.4018
41 30 60 505200 2526 DFT-s-OFDM QPSK 1@1 23.77 25.88 0.3873
41 30 60 |505200| 2526 DFT-s-OFDM QPSK | 1@160 23.76 25.87 0.3864
41 30 60 |505200| 2526 | DFT-s-OFDM 16 QAM | 81@40 22.85 24.96 0.3133
41 30 60 505200| 2526 | DFT-s-OFDM 16 QAM | 1@1 22.66 24.77 0.2999
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41 30 60 505200| 2526 | DFT-s-OFDM 16 QAM | 1@160 22.74 24.85 0.3055
41 30 60 |518598|2592.99| DFT-s-OFDM QPSK |81@40 24.05 26.16 0.4130
41 30 60 |518598|2592.99| DFT-s-OFDM QPSK 1@1 23.88 25.99 0.3972
41 30 60 518598|2592.99| DFT-s-OFDM QPSK | 1@160 24.08 26.19 0.4159
41 30 60 |518598|2592.99| DFT-s-OFDM 16 QAM | 81@40 23.09 25.2 0.3311
41 30 60 |518598|2592.99| DFT-s-OFDM 16 QAM | 1@1 22.91 25.02 0.3177
41 30 60 518598|2592.99| DFT-s-OFDM 16 QAM | 1@160 23.24 25.35 0.3428
41 30 60 |531996|2659.98| DFT-s-OFDM QPSK | 81@40 23.7 25.81 0.3811
41 30 60 531996|2659.98| DFT-s-OFDM QPSK 1@1 23.94 26.05 0.4027
41 30 60 531996|2659.98| DFT-s-OFDM QPSK | 1@160 23.9 26.01 0.3990
41 30 60 |531996|2659.98| DFT-s-OFDM 16 QAM | 81@40 22.92 25.03 0.3184
41 30 60 531996(2659.98| DFT-s-OFDM 16 QAM | 1@1 22.64 24.75 0.2985
41 30 60 |531996|2659.98| DFT-s-OFDM 16 QAM | 1@160 22.81 24.92 0.3105
41 30 80 |507204|2536.02| DFT-s-OFDM QPSK |108@54 24.07 26.18 0.4150
41 30 80 507204|2536.02| DFT-s-OFDM QPSK 1@1 23.48 25.59 0.3622
41 30 80 |507204|2536.02| DFT-s-OFDM QPSK | 1@215 23.41 25.52 0.3565
41 30 80 |507204|2536.02| DFT-s-OFDM 16 QAM |108@54 22.94 25.05 0.3199
41 30 80 507204|2536.02| DFT-s-OFDM 16 QAM | 1@1 22.15 24.26 0.2667
41 30 80 |507204|2536.02| DFT-s-OFDM 16 QAM | 1@215 22.11 24.22 0.2642
41 30 80 518598(2592.99| DFT-s-OFDM QPSK |108@54 23.88 25.99 0.3972
41 30 80 518598|2592.99| DFT-s-OFDM QPSK 1@1 23.56 25.67 0.3690
41 30 80 |518598|2592.99| DFT-s-OFDM QPSK | 1@215 23.85 25.96 0.3945
41 30 80 518598(2592.99| DFT-s-OFDM 16 QAM |108@54 23 25.11 0.3243
41 30 80 518598(2592.99| DFT-s-OFDM 16 QAM | 1@1 22.62 24.73 0.2972
41 30 80 |518598|2592.99| DFT-s-OFDM 16 QAM | 1@215 22.77 24.88 0.3076
41 30 80 529998|2649.99| DFT-s-OFDM QPSK |108@54 23.91 26.02 0.3999
41 30 80  |529998|2649.99| DFT-s-OFDM QPSK 1@1 23.71 25.82 0.3819
41 30 80 |529998|2649.99| DFT-s-OFDM QPSK | 1@215 24.06 26.17 0.4140
41 30 80 529998|2649.99| DFT-s-OFDM 16 QAM |108@54 22.98 25.09 0.3228
41 30 80  |529998|2649.99| DFT-s-OFDM 16 QAM | 1@1 22.69 24.8 0.3020
41 30 80 529998|2649.99| DFT-s-OFDM 16 QAM | 1@215 22.75 24.86 0.3062
41 30 90 508200 2541 DFT-s-OFDM QPSK  [120@60 24.03 26.14 0.4111
41 30 90  |508200| 2541 DFT-s-OFDM QPSK 1@1 23.54 25.65 0.3673
41 30 90 508200 2541 DFT-s-OFDM QPSK | 1@243 23.22 25.33 0.3412
41 30 90 508200| 2541 | DFT-s-OFDM 16 QAM |120@60 23.03 25.14 0.3266
41 30 90 |508200| 2541 | DFT-s-OFDM 16 QAM | 1@1 22.34 24.45 0.2786
41 30 90 508200| 2541 | DFT-s-OFDM 16 QAM | 1@243 21.96 24.07 0.2553
41 30 90 |518598|2592.99| DFT-s-OFDM QPSK |120@60 24.16 26.27 0.4236
41 30 90 |518598|2592.99| DFT-s-OFDM QPSK 1@1 23.58 25.69 0.3707
41 30 90 518598|2592.99| DFT-s-OFDM QPSK | 1@243 23.57 25.68 0.3698
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41 30 90 518598(2592.99| DFT-s-OFDM 16 QAM |120@60 23.02 25.13 0.3258
41 30 90 |518598|2592.99| DFT-s-OFDM 16 QAM | 1@1 22.77 24.88 0.3076
41 30 90 |518598|2592.99| DFT-s-OFDM 16 QAM | 1@243 22,7 24.81 0.3027
41 30 90 528996|2644.98| DFT-s-OFDM QPSK |120@60 23.74 25.85 0.3846
41 30 90 |528996|2644.98| DFT-s-OFDM QPSK 1@1 23.2 25.31 0.3396
41 30 90  |528996|2644.98| DFT-s-OFDM QPSK | 1@243 23.59 25.7 0.3715
41 30 90 528996|2644.98| DFT-s-OFDM 16 QAM |120@60 22.76 24.87 0.3069
41 30 90  |528996|2644.98| DFT-s-OFDM 16 QAM | 1@1 22.31 24.42 0.2767
41 30 90 528996|2644.98| DFT-s-OFDM 16 QAM | 1@243 22.49 24.6 0.2884
41 30 100 |509202|2546.01 |DFT-s-OFDM PI/2 BPSK|135@67 23.76 25.87 0.3864
41 30 100 |509202|2546.01 |DFT-s-OFDM PI/2 BPSK| 1@1 23.43 25.54 0.3581
41 30 100 |509202|2546.01|DFT-s-OFDM PI/2 BPSK| 1@271 23.12 25.23 0.3334
41 30 100 |509202|2546.01| DFT-s-OFDM QPSK |135@67 23.77 25.88 0.3873
41 30 100 |509202|2546.01| DFT-s-OFDM QPSK 1@1 23.44 25.55 0.3589
41 30 100 |509202|2546.01| DFT-s-OFDM QPSK | 1@271 23.07 25.18 0.3296
41 30 100 |509202|2546.01| DFT-s-OFDM 16 QAM |135@67 22.8 24.91 0.3097
41 30 100 |509202|2546.01| DFT-s-OFDM 16 QAM | 1@1 22.42 24.53 0.2838
41 30 100 |509202|2546.01| DFT-s-OFDM 16 QAM | 1@271 22.07 2418 0.2618
41 30 100 |509202|2546.01| DFT-s-OFDM 64 QAM |135@67 21.31 23.42 0.2198
41 30 100 |509202|2546.01| DFT-s-OFDM 64 QAM | 1@1 21.04 23.15 0.2065
41 30 100 |509202|2546.01| DFT-s-OFDM 64 QAM | 1@271 20.71 22.82 0.1914
41 30 100 |509202|2546.01| DFT-s-OFDM 256 QAM |135@67 19.31 21.42 0.1387
41 30 100 |509202|2546.01| DFT-s-OFDM 256 QAM | 1@1 18.95 21.06 0.1276
41 30 100 |509202|2546.01| DFT-s-OFDM 256 QAM | 1@271 18.54 20.65 0.1161
41 30 100 |509202|2546.01 CP-OFDM QPSK 137@68 22.26 24.37 0.2735
41 30 100 |509202|2546.01 CP-OFDM QPSK 1@1 22.52 24.63 0.2904
41 30 100 |509202|2546.01 CP-OFDM QPSK 1@271 22.04 2415 0.2600
41 30 100 |518598|2592.99 |DFT-s-OFDM PI/2 BPSK|135@67 23.98 26.09 0.4064
41 30 100 |518598|2592.99 DFT-s-OFDM PI/2 BPSK| 1@1 23.41 25.52 0.3565
41 30 100 |518598|2592.99 DFT-s-OFDM PI/2 BPSK| 1@271 23.55 25.66 0.3681
41 30 100 |518598|2592.99| DFT-s-OFDM QPSK |135@67 24.01 26.12 0.4093
41 30 100 |518598|2592.99| DFT-s-OFDM QPSK 1@1 23.39 25.5 0.3548
41 30 100 |518598|2592.99| DFT-s-OFDM QPSK | 1@271 23.54 25.65 0.3673
41 30 100 |518598|2592.99| DFT-s-OFDM 16 QAM |135@67 23.05 25.16 0.3281
41 30 100 |518598|2592.99| DFT-s-OFDM 16 QAM | 1@1 22.4 24.51 0.2825
41 30 100 |518598|2592.99| DFT-s-OFDM 16 QAM | 1@271 22.51 24.62 0.2897
41 30 100 |518598|2592.99| DFT-s-OFDM 64 QAM |135@67 21.59 23.7 0.2344
41 30 100 |518598|2592.99| DFT-s-OFDM 64 QAM | 1@1 21 23.11 0.2046
41 30 100 |518598|2592.99| DFT-s-OFDM 64 QAM | 1@271 21.12 23.23 0.2104
41 30 100 |518598|2592.99| DFT-s-OFDM 256 QAM |135@67 19.58 21.69 0.1476
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41 30 100 |518598|2592.99| DFT-s-OFDM 256 QAM | 1@1 18.92 21.03 0.1268
41 30 100 |518598|2592.99| DFT-s-OFDM 256 QAM | 1@271 19.06 2117 0.1309
41 30 100 [518598|2592.99 CP-OFDM QPSK 137@68 22.53 24.64 0.2911
41 30 100 [518598|2592.99 CP-OFDM QPSK 1@1 22.28 24.39 0.2748
41 30 100 [518598|2592.99 CP-OFDM QPSK 1@271 22.6 24.71 0.2958
41 30 100 |528000| 2640 |DFT-s-OFDM PI/2 BPSK|135@67 24.09 26.2 0.4169
41 30 100 |528000| 2640 |DFT-s-OFDM PI/2 BPSK| 1@1 23.19 253 0.3388
41 30 100 |528000| 2640 |DFT-s-OFDM PI/2 BPSK| 1@271 23.67 25.78 0.3784
41 30 100 |528000| 2640 DFT-s-OFDM QPSK |135@67 2417 26.28 0.4246
41 30 100 |528000| 2640 DFT-s-OFDM QPSK 1@1 23.15 25.26 0.3357
41 30 100 |528000| 2640 DFT-s-OFDM QPSK | 1@271 23.72 25.83 0.3828
41 30 100 |528000| 2640 | DFT-s-OFDM 16 QAM |135@67 23.18 25.29 0.3381
41 30 100 |528000| 2640 | DFT-s-OFDM 16 QAM | 1@1 22.22 24.33 0.2710
41 30 100 |528000| 2640 | DFT-s-OFDM 16 QAM | 1@271 22.54 24.65 0.2917
41 30 100 |528000| 2640 | DFT-s-OFDM 64 QAM |135@67 21.64 23.75 0.2371
41 30 100 |528000| 2640 | DFT-s-OFDM 64 QAM | 1@1 20.82 22.93 0.1963
41 30 100 |528000| 2640 | DFT-s-OFDM 64 QAM | 1@271 21.17 23.28 0.2128
41 30 100 |528000| 2640 |DFT-s-OFDM 256 QAM |135@67 19.68 21.79 0.1510
41 30 100 |528000| 2640 |DFT-s-OFDM 256 QAM | 1@1 18.64 20.75 0.1189
41 30 100 |528000| 2640 |DFT-s-OFDM 256 QAM | 1@271 19.17 21.28 0.1343
41 30 100 |528000| 2640 CP-OFDM QPSK 137@68 22.63 24.74 0.2979
41 30 100 |528000| 2640 CP-OFDM QPSK 1@1 22.11 24.22 0.2642
41 30 100 |528000| 2640 CP-OFDM QPSK 1@271 22.87 24.98 0.3148
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FR1 N41_ANT3

Frequency Stability
NR SCS Bandwidth  Arfcn Freq Modulation RB Deviation Verdict Environment
Band (kHz) (MHz) (MHz) (Hz)
41 30 20 518598  2592.99 DFT(;SF;;EDM 50@0 14.0 PASS NV
41 30 20 518598  2592.99 DFTéslggEDM 50@0 8.3 PASS LV
41 30 20 518598  2592.99 DFTéslggEDM 50@0 9.2 PASS HV
41 30 20 518508  2592.99 DFTC‘;'g;DM 50@0 13.2 PASS -30C
41 30 20 518508  2592.99 DFTQ'SP'gEDM 50@0 17.2 PASS -20C
41 30 20 518508  2592.99 DFTéslggEDM 50@0 8.4 PASS -10C
41 30 20 518598 259299  OF 5orPM 50@0 16.6 PASS 0c
41 30 20 s1e598 259299 OF 5orPM 50@0 119 PASS 101
41 30 20 s1e598 259299 OF 5orPM 50@0 14.0 PASS 20C
41 30 20 518598 250299 O nOFPM 50@0 13.0 PASS 30°C
41 30 20 518598 250299 O nOFPM 50@0 15.0 PASS 40C
41 30 20 518598 250299 O sOFPM 50@0 133 PASS 50°C
IMAX(Af)] = 17.2 Hz
Frequency Stability Frequency (MHz) Limit Line Result
L — [MAX(Af)| 2496.905583 = 2496 MHz oASS
fH + [MAX(AD)| 2688.744417 = 2690 MHz
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Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)

41 30 20 518598  2592.99 DFT'Sé%FS?(M PI2 50@0 4.16 13 PASS

41 30 20 518598  2592.99 DFT-s-OFDM QPSK 50@0 5.07 13 PASS

N41(20M)_DFT-s-OFDM_PI_2-

Aoy 4048 Trig RF Burst Canlor Froq 2 592990000 Gz
ConCCan HFGan Low  Counls: 1.00M1.00 Mpt
Freq Ret ot (5] Radio Std None

2Graph v

Average Power
S

s Jun 07, 2025
a95¢d ? 123024 AM >

N41(20M)_DFT-s-

OFDM_QPSK_Outer_Full_Mid_CH

InpulZ 500 Atlon 408 TTig RF Ul Center Freq 2502980000 Gz
CorCCarr HF

Gain Low  Counts: 100 M1 00 Mpt
Froq Rt Int(5) Rodo Std None

l0.0048
25,000
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Occupied Bandwidth

NR SCS Bandwidth Arfcn Freq Modulation RB oBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
41 30 10 518598 2592.99 CP-OFDM QPSK 24@0 8.5824 9.299
41 30 10 518598 2592.99 CP-OFDM 16 QAM 24@0 8.6024 9.361
41 30 10 518598 2592.99 CP-OFDM 64 QAM 24@0 8.5744 9.376
41 30 10 518598 2592.99 CP-OFDM 256 QAM 24@0 8.5756 9.28
41 30 15 518598 2592.99 CP-OFDM QPSK 38@0 13.587 14.43
41 30 15 518598 2592.99 CP-OFDM 16 QAM 38@0 13.594 14.54
41 30 15 518598 2592.99 CP-OFDM 64 QAM 38@0 13.556 14.42
41 30 15 518598 2592.99 CP-OFDM 256 QAM 38@0 13.539 14.22
41 30 20 518598 2592.99 CP-OFDM QPSK 51@0 18.178 19.26
41 30 20 518598 2592.99 CP-OFDM 16 QAM 51@0 18.2 19.14
41 30 20 518598 2592.99 CP-OFDM 64 QAM 51@0 18.195 19.58
41 30 20 518598 2592.99 CP-OFDM 256 QAM 51@0 18.223 19.07
41 30 30 518598 2592.99 CP-OFDM QPSK 78@0 27.893 29.32
41 30 30 518598 2592.99 CP-OFDM 16 QAM 78@0 27.788 29.04
41 30 30 518598 2592.99 CP-OFDM 64 QAM 78@0 27.927 29.01
41 30 30 518598 2592.99 CP-OFDM 256 QAM 78@0 27.797 29.9
41 30 40 518598 2592.99 CP-OFDM QPSK 106@0 37.856 39.54
41 30 40 518598 2592.99 CP-OFDM 16 QAM 106@0 37.809 39.22
41 30 40 518598 2592.99 CP-OFDM 64 QAM 106@0 37.776 39.23
41 30 40 518598 2592.99 CP-OFDM 256 QAM 106@0 37.928 39.22
41 30 50 518598 2592.99 CP-OFDM QPSK 133@0 47.563 491
41 30 50 518598 2592.99 CP-OFDM 16 QAM 133@0 47.52 49.01
41 30 50 518598 2592.99 CP-OFDM 64 QAM 133@0 47.538 49.0
41 30 50 518598 2592.99 CP-OFDM 256 QAM 133@0 47.6 49.11
41 30 60 518598 2592.99 CP-OFDM QPSK 162@0 57.916 60.02
41 30 60 518598 2592.99 CP-OFDM 16 QAM 162@0 57.88 59.75
41 30 60 518598 2592.99 CP-OFDM 64 QAM 162@0 57.942 59.8
41 30 60 518598 2592.99 CP-OFDM 256 QAM 162@0 57.887 59.73
41 30 80 518598 2592.99 CP-OFDM QPSK 217@0 77.665 80.03
41 30 80 518598 2592.99 CP-OFDM 16 QAM 217@0 77.7 79.99
41 30 80 518598 2592.99 CP-OFDM 64 QAM 217@0 77.555 79.92
41 30 80 518598 2592.99 CP-OFDM 256 QAM 217@0 77.578 80.11
41 30 90 518598 2592.99 CP-OFDM QPSK 245@0 87.633 90.33
41 30 90 518598 2592.99 CP-OFDM 16 QAM 245@0 87.736 90.22
41 30 90 518598 2592.99 CP-OFDM 64 QAM 245@0 87.528 90.2
41 30 90 518598 2592.99 CP-OFDM 256 QAM 245@0 87.463 90.18
41 30 100 518598 2592.99 CP-OFDM QPSK 273@0 97.612 100.4
41 30 100 518598 2592.99 CP-OFDM 16 QAM 273@0 97.588 100.4
41 30 100 518598 2592.99 CP-OFDM 64 QAM 273@0 97.428 100.5
41 30 100 518598 2592.99 CP-OFDM 256 QAM 273@0 97.772 100.5
Sporton International Inc. (ShenZhen) Page Number 1 A4-9 of 40
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Report No. :FG552610H

N41(10M)_CP-

OFDM_QPSK_Outer_Full_Mid_CH

KEYSIGHT it k¥ Al 4068

oup

InpulZ 500
¢ 0
Algn Ao Frea et Int (S)

(Center 2.59299 GHz
0 ki

Occupled Bandwidih
85624 N

Transmit Freq Error
xdB Bandwidth

S Jun 07, 2025
90/ ? 123128AM

Trig FieaRin  Canler Freq 2562690000 Gz
Gale Of AvglHokt: 1001100
HFGan Low  Radio Std Noe

Ref Lvl Offset 8.60 dB.
Ref Value 30.00 dBm

#Video BW 300.00 kHz'

N41(10M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

KEYSIGHT Input RF Inpul Z: 50 0 Atien 408
Coupling D Corm CCor
RT > Wenad  FoaRe bi(s)

(Center 2.59299 GHz

Occupled Bandwidth
857

-11.366 kHz
9.376 MHz

Transmit Freq Ertor
*dB Bandwidih

Jun 07, 2025
Ll ] ? 12:31:52AM 5

Trig Frea Run  Cenler Freq 2502990000 Gz
Gale Of AvgiHiol 100/100
HFGan Low  Radio Std None

Ref Lvl Offset 8.60 dB.
Ref Value 30.00 dBm

v v

#Video BW 300.00 kHz'

Total Power 5d8m

% of OBW Power 99.00%
xd8 26008

N41(10M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

KEYSIGHT ot =

ing DC
R o o o

[Center 259299 GHz
00 kHz

Inpu(Z 500 Atlen 405

(CorCCorr
Freq Rt Int($)

Occupled Bandvidth

86024 MHz

“Transmit Freq Efror
X dB Bandwidth

Scd?

N41(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

KEYSIGHT it RF
Couplg D

RT > o o

[Center 259299 GHz

Jun 07,2025
12:31:38 AM

InpiZ 500 Atlen 405
o CCorr

Freq Ref. Int (5)

Ocolpled Bandwidth
857

Transrit Freq

Erfor

X dB Bandwidth

a9 d?

Jun 07, 2025
12:3205AM

Canie Freq 2 507990000 GHz
Avgitiod 100100
Rado Std None

i) Fiee Ruf
Gate O

0
#F Gain Low

Ref Lvl Offset 8.60 B
Ref Value 30.00 dBm

#Video BW 300,00 kHz"

Total Power
% of OBW Power
xd8

Goni Fieq 2 507990000 Gz
AvgiHiad 1001100
Rado Std None

i, Fioa R
Gale O

#IF Gain. Low.

Ref Lvl Offset 8.60 dB.
Ref Value 30.00 dBm

#Video BW 300.00 kHz'

Total Power
% of OBW Power
xd8

‘Span 20 MHz/
3 ms (1001 ps)

Span 20 MHz
Sweep 253 ms (1001 pts)

29d8Bm

99.00%
260008

Sporton International Inc. (ShenZhen)
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Report No.

:FG552610H

N41(15M)_CP-

OFDM_QPSK_Outer_Full_Mid_CH

KEYSIGHT Input RF npulZ 500 Atlen 4008
Couplng X 0
Algn. Auto Freq Ref ot (S)

(Center 2.59299 GHz
0 ki

Occupled Bandwidih
13,567 Mz

Transmit Freq Error 5 ki
xdB Bandwidth 1443 MHz

S Jun 07, 2025
ac ? 123235AM

Trig FieaRin  Canler Freq 2562690000 Gz
Gale Of AvglHokt: 1001100
HFGan Low  Radio Std Noe

Ref Lvl Offset 8.60 dB.
Ref Value 30.00 dBm

#Video BW 470.00 kHz'

259d8m

N41(15M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

KEYSIGHT Input RF Inpul Z: 50 0 Atien 408
Coupling D Corm CCor
RT > Wenad  FoaRe bi(s)

(Center 2.59299 GHz

Occupled Bandwidth
13,556 MHz

Transmit Freq Ertor
*dB Bandwidih

Jun 07, 2025
a9 ] ? 123300 AM 5

Trig Frea Run  Cenler Freq 2502990000 Gz
Gale Of AvgiHiol 100/100
HFGan Low  Radio Std None

Ref Lvl Offset 8.60 dB.
Ref Value 30.00 dBm

#Video BW 470.00 kHz'

Total Power 3dém

% of OBW Power 99.00%
xd8 26008

KEYSIGHT ot =

N41(15M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Inpu(Z 500 Allen 4005, TTrg Fiee U Coniet Fioq 2502690000 Gz
ae [COing OC Gate Of AvgiHold 100100

(CorCCorr 0
ign. Ao Freq Rt Int($) #FGain Low  Radio Sid None.

Ref Lvl Offset 8.60 B
Ref Value 30.00 dBm

#Video BW 470,00 kHz'

Occupled Bandvidth
135 Total Power

“Transmit Freq Efror

% of OBW Power
X dB Bandwidth xd8

Jun 07,2025
90/ ? 12524080

N41(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

InpWZ 500 Atlen 40dB g FresRun Center Freq 2502980000 Gz
o CCorr Gate: OF AvgiHiad 1001100
Freq Ref. Int (5) #F Gan Low  Radio Std None

Ref Lvl Offset 8.60 dB.
Ref Value 30.00 dBm

#Video BW 470.00 kHz'

Total Power

Transit Freq Error % of OBW Power
xd8

7387 kHiz
X dB Bandwidth 14.22 MHz

Jun 07, 2025 @y
G | ? 125314

‘Span 30 MHz/
Sweep 1,67 ms (1001 ps)

2568m

99.00%
260048

Span 30 MHz
Sweep 1.67 ms (1001 pts)

26d8m

99.00%
260008

Sporton International Inc. (ShenZhen)

TEL : +86-755-8637-9589
FAX': +86-755-8637-9595
FCC ID : 2AV5BM11
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Report No. :FG552610H

N41(20M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

KEYSIGHT oot R opulZ 500" Al 40d8 [Tig FreRin  CenlerFroq 2 592000000 Gz
Couging DG ConCOon Galo O oK 1000100
Augn Auto Freq Ref. Int (S) #IF Gain' Low Radio Std None

Ref Lvl Offset 8.60 dB.
Ref Value 30.00 dBm

(Center 259299 GHz #Video BW 620.00 kHz'
0 ki

Occupled Bandwidih
18.178 MHz

Transmit Freq Error
xdB Bandwidth

S Jun 07,2025
90/ ? 123344 AM

N41(20M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Trig Frea Run  Cenler Freq 2502990000 Gz
Gale Of AvgiHiol 100/100
HFGan Low  Radio Std None

KEYSIGHT Input RF Inpul Z: 50 0 Atien 408
Coupling D Corm CCor
RT > Wenad  FoaRe bi(s)

Ref Lvl Offset 8.60 dB.
Ref Value 30.00 dBm

(Center 2.59299 GHz #Video BW 620.00 kHz

Occupled Bandwidth

18195 MHz Total Power 5d8m
% of OBW Power 99.00%
xd8 26008

Transmit Freq Ertor
*dB Bandwidih

Jun 07, 2025
RO ? e

N41(20M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

KEYSIGHT fnput R& InpulZ 500
Coupiing DC Cor CCor
e At Frea et Int(S)

RT o

[Center 259299 GHz
00 kHz

Occupled Bandvidth
18.200 MHz

“Transmit Freq Efror
X dB Bandwidth

Jun 07,2025
Gl | ? 123387 A

N41(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

InpuZ 500
o CCorr
Freq Ref. Int (5)

Ocolpied Bandwidth
18.2

Transiit Freq Erfor

XdB Bandwicth

e 40 65

Atan 40 4B

5135 kHz
19.07 MHz

Jun 07, 2025
G | ? 1234250 O

g Fiee Run el Freq 2 56880000 Gtz
o Off Avgitiod 100100
#FGan Low  RadoSid None.

Ref Lvl Offset 8.60 B
Ref Value 30.00 dBm

#Video BW 620,00 kHz'

Total Power
% of OBW Power
xd8

iig Fiee Run | Cenle Freq 2502990000 Gz
Gate: OF AvaHald 10000
#F Gan Low  Radio Std None

Ref Lvl Offset 8.60 dB.
Ref Value 30.00 dBm

#Video BW 620.00 kHz'

Total Power

% of OBW Power
xd8

‘Span 40 MHz/
Sweep 1.27 ms (1001 ps)

257 dBm

99.00%
260048

Sweep 1.27 ms (1001 pts)

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AV5BM11
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Report No. :FG552610H

N41(25M)_CP-

OFDM_QPSK_Outer_Full_Mid_CH

KEVSIGHT w4 v

InpulZ 500
¢ 0
Algn Ao

Freq Ref. ot (§)

(Center 2.59299 GHz
0 ki

Occupled Bandwidih
23.254 MHz

Transmit Freq Error
xdB Bandwidth

Jun 07, 2025
123457 AM

5cl?

At 40 68

(Caner Fre 2 582080000 GHz
AvglHokt: 1001100
Rato Sid None

Trig Fiee Rin
Gale Of
HF Gain Low

Ref Lvl Offset 8.60 dB.
Ref Value 30.00 dBm

#Video BW 910.00 kHz'

N41(25M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

KEYSIGHT il RF
Gouging

Inpul Z: 50
[ i

ConCCan
Aign. Auto Freq Ref. it (S)

(Center 2.59299 GHz

Occupled Bandwidth
23186 MHz

Transmit Freq Ertor
*dB Bandwidih

Jun 07, 2025
RO~ ? 123526 AM | S

Atien 4066

Trig Frea Run  Cenler Freq 2502990000 Gz
Gale Of AvgiHiol 100/100
HFGan Low  Radio Std None

Ref Lvl Offset 8.60 dB.
Ref Value 30.00 dBm

#Video BW 910.00 kHz

dBm
99.00%
26008

Total Power
% of OBW Power
xd8

KEYSIGHT ot =

RT

Span 50 MHz
ms (1001 p

RT

KEYSIGHT it RF
Couplg D

N41(25M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

ing DC

> Ign Ao

[Center 259299 GHz

00 kHz

InpulZ 500

(CorCCorr
Freq Rt Int($)

Occupled Bandvidth
22,181 MHz

“Transmit Freq Efror

X dB Bandwidth

Scd?

N41(25M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

> g Ao

Jun 07,2025
12:36:11 AM

InpuZ 500
o CCorr
Freq Ref. Int (5)

Transiit Freq Erfor

X dB Bandwidth

a9 d?

Canie Freq 2 507990000 GHz
Avgitiod 100100
Rado Std None

Ation 4045, g Free Rui
Gate O

0
#F Gain Low

Ref Lvl Offset 8.60 B
Ref Value 30.00 dBm

e

#Video BW 910,00 kHz"

Total Power
% of OBW Power
xd8

Goni Fieq 2 507990000 Gz
AvgiHiad 1001100
Rado Std None

Aten 4045, g Free Run
Gate: OF

#IF Gain. Low.

Ref Lvl Offset 8.60 dB.
Ref Value 30.00 dBm

#Video BW 910.00 kHz'

Total Power

5431 kHz % of OBW Power
2442 MHz xd8

Jun 07, 2025 | 3
12:35:42AM | >

‘Span 50 MHz/

260d8m

99.00%
260048

Span 50 MHz
Sweep 1.00 ms (1001 pts)

23d8m

99.00%
260008

Sporton International Inc. (ShenZhen)

TEL : +86-755-8637-9589

FAX': +86-755-8637-9595

FCC ID : 2AV5BM11
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Report No. :FG552610H

N41(30M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

(Caner Fre 2 582080000 GHz
AvglHokt: 1001100
Rato Sid None

KEYSIGHT inout & IopulZ 500 Atlen 4048 Tig Fiee Run
Coupleg DG CorCCon Gate O
Mg Ay Frea et [nt(S) 41F Gan Low

Ref Lvl Offset 8.60 dB.
Ref Value 30.00 dBm

KEYSIGHT

N41(30M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Canie Freq 2 507990000 GHz
Avgitiod 100100
Rado Std None

Inpu(Z 500 Atlen 4068 TTrg Fise Run
Gate O

ing DC

nput: RE
Colp (CorCCorr
ign. Ao Freq Rt Int($)

0
#F Gain Low

Ref Lvl Offset 8.60 B
Ref Value 30.00 dBm

(Center 2.59299 GHz
0 ki

Occupled Bandwidih
27,8

Transmit Freq Error
xdB Bandwidth

S Jun 07, 2025
9c ? 1236:14 AM

#Video BW 910.00 kHz'

260d8m

90 ki
2932 MHz

[Center 259299 GHz
#Res BW 300.00 kHz

Occupled Bandvidth
27.788 MHz
Transmit Freq Error

Hz
X dB Bandwidth 2904 MHz

Jun 07,2025
Gl | ? 1236304

#Video BW 910,00 kHz" ‘Span 60 MHz|

Total Power 26.1dBm
99.00%

% of OBW Power
xd8 260048

N41(30M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

N41(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

KEYSIGHT il RF
Gouging

1npulZ'50 ()
CCon
RT > n o

ConCCan
Freq Ref. it (S)

(Center 2.59299 GHz

Occupled Bandwidth
79

Transmit Freq Ertor
*dB Bandwidih

Atien 4098 Trg/FreaRun  Cenler Freq 2502990000 Gz
Gale Of AvgiHiol 100/100
HFGan Low  Radio Std None

Ref Lvl Offset 8.60 dB.
Ref Value 30.00 dBm

LT e

Span 60 MHz
Sweep 1.00 ms (1001 pts)

#Video BW 910.00 kHz

Total Power 4dBm
99.00%

% of OBW Power
xd8 26008

Jun 07, 2025
G | ') 12:36:45AM 5

InpiZ 500 Atlen 405
o CCorr

i
Freq Ref. Int (5)

[Center 259299 GHz

‘Ocolpled Bandwidth
27.797 MH

Transiit Freq Erfor
XdB Bandwicth

Jun 07, 2025 @y
G | ? 12570201

Goni Fieq 2 507990000 Gz
AvgiHiad 1001100
Rado Std None

i, Fioa R
Gale O

#IF Gain. Low.

Ref Lvl Offset 8.60 dB.
Ref Value 30.00 dBm

#Video BW 910.00 kHz'
Sweep 1.00 ms (1001 pts)

Total Power 26d8m
% of OBW Power 99.00%
xd8 260008
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Report No. :FG552610H

N41(40M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

KEVSIGHT w4 v

Algn Ao

Inpul Z' 50
0

Freq Ref. ot (§)

(Center 259299 GHz
0 ki

Occupled Bandwidih
37

Transmit Freq Error
xdB Bandwidth

Jun 07, 2025
123734 AM

5cl?

At 40 68

3,803 ki
3954 MHz

Trig Fiee Rin
Gale Of

HFGan Low  Radio Std Noe

Ref Lvl Offset 8.60 dB.
Ref Value 30.00 dBm

#Video BW 1.3000 MHz"

(Caner Fre 2 582080000 GHz
AvglHou: 1001100

N41(40M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

KEYSIGHT lnput RF InpulZ 500
Gouglng. D Con

ConGCan
RT > n o Fieq Re. 0t ()

(Center 2.59299 GHz

Occupled Bandwidth
37776 MHz

Transmit Freq Ertor
*dB Bandwidih

Jun 07,2025
RO~ ? 123805AM | S

Trig Frea Run  Cenler Freq 2502990000 Gz

Gale Of
HF Gan Low

Ref Lvl Offset 8.60 dB.
Ref Value 30.00 dBm

#Video BW 1.3000 MHz"

AvgiHoid 100/100
Radio St None

Span 80 MHz
Sweep 1.00 ms (1001 pts)

3dém
99.00%
26008

Total Power
% of OBW Power
xd8

KEYSIGHT ot =
RT > ign Ao

N41(40M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

InpulZ 500
ing OC (CoCCorr
Freq Rt Int($)

[Center 259299 GHz
#Res BW 43000 kHz

Occupled Bandvidth
37,809 MHz

“Transmit Freq Efror
X dB Bandwidth

Jun 07,2025
12:37:49 AM

Scd?

e 40 65

Canie Freq 2 507990000 GHz
Avgitiod 100100
Rado Std None

i) Fiee Ruf
o Off
#F Gain Low

Ref Lvl Offset 8.60 B
Ref Value 30.00 dBm

#Video BW 1.3000 MHz"

Total Power 260d8m
99.00%

% of OBW Power
xd8 260048

N41(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

InpuZ 500
o CCorr
Freq Ref. Int (5)

[Center 259299 GHz

37.928 MHz

Transiit Freq Erfor
XdB Bandwicth

Jun 0
12.38;

a9 d?

Atan 40 4B

Goni Fieq 2 507990000 Gz
AvgiHiad 1001100
Rado Std None

i, Fioa R
Gale O

#IF Gain. Low.

Ref Lvl Offset 8.60 dB.
Ref Value 30.00 dBm

sl

#Video BW 1.3000 MHz"

26d8m

99.00%
260008

Total Power
% of OBW Power
xd8

Sporton International Inc. (ShenZhen)

TEL : +86-755-8637-9589
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FCC ID : 2AV5BM11

Page Number

‘Span 80 MHz/

Sweep 1.00 ms (1001 pts)

: A4-15 of 40



s us. FCC RF Test Report

Report No. :FG552610H

N41(50M)_CP-

OFDM_QPSK_Outer_Full_Mid_CH

KEYSIGHT it k¥ Al 4068

oup

InpulZ 500
¢ 0
Algn Ao

i
Freq Ref. ot (§)

(Center 259299 GHz
0 ki

Occupled Bandwidih
47.563 MHz

Transmit Freq Error

09 kH
xXdB Bandwidih 49.10 MHz

Jun 07, 2025
124138 AM

5cl?

(Caner Fre 2 582080000 GHz
AvglHokt: 1001100
Rato Sid None

Trig Fiee Rin
Gale Of
HF Gain Low

Ref Lvl Offset 8.60 dB.
Ref Value 30.00 dBm

#Video BW 1.6000 MHz"

26.1d8m

N41(50M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

KEYSIGHT il RF
Gouging

IpulZ 500 Atlen 408
[ i

ConCCan
Aign. Auto Freq Ref. it (S)

Trig Frea Run  Cenler Freq 2502990000 Gz
Gale Of AvgiHiol 100/100
HFGan Low  Radio Std None

Ref Lvl Offset 8.60 dB.
Ref Value 30.00 dBm

(Center 2.59299 GHz

Ocpied Bar

#Video BW 1.6000 MHz"

ndwidih
4 Total Power

Span 100 M)
Sweep 1.00 ms (1001 pts)

dBm
99.00%

Transmit Freq Ertor

kHz
X8 Bandwidth 49.00 MHz

Jun 07, 2025
Ll ] ? 12:4202AM 5=

% of OBW Power
xd8

26008

N41(50M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

e 40 65

InpulZ 500

(CorCCorr
Freq Rt Int($)

KEYSIGHT ot =

ing DC
R o o o

AR B

[Center 259299 GHz
00 kHz

Occupled Bandvidth
475

“Transmit Freq Efror
X dB Bandwidth

Jun 07,2025
12:41:50 AM

Scd?

Canie Freq 2 507990000 GHz
Avgitiod 100100
Rado Std None

i) Fiee Ruf
o Off

#F Gain Low

Ref Lvl Offset 8.60 B
Ref Value 30.00 dBm

#Video BW 1.6000 MHz"

259d8m

99.00%
260048

Total Power
% of OBW Power
xd8

N41(50M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

KEYSIGHT [nout RE e 405
C o O

InputZ 500
” CorCCor
RT > o o

Freq Ref. Int (5)

Anperer Y

[Center 259299 GHz

‘Ocolpled Bandwidth
47.600 MHz
16435

Transiit Freq Erfor 2
49.11 MHz

X dB Bandwidth

Jun 07, 2025 @y
G | ? 1242150

Goni Fieq 2 507990000 Gz
AvgiHiad 1001100
Rado Std None

i, Fioa R
Gale O

#IF Gain. Low.

Ref Lvl Offset 8.60 dB.
Ref Value 30.00 dBm

#Video BW 1.6000 MHz"

St

Span 100 Mz
Sweep 1,00 ms (1001 pts)

26d8m

99.00%

Total Power

% of OBW Power
xd8 260008

Sporton International Inc. (ShenZhen)
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KEYSIGHT it &

oup

InpulZ 500
¢ 0
Algn Ao

i
Freq Ref. ot (§)

gk Al

(Center 2.59299 GHz
0 ki

Occupled Bandwidih
579

Transmit Freq Error
xdB Bandwidth

S Jun 07, 2025
90/ ? 124302AM

N41(60M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

KEYSIGHT il RF
Gouging

1npulZ'50 ()
Corr CCon
RT > n o

btk ]

(Center 2.59299 GHz

Transmit Freq Ertor
*dB Bandwidih

0
Freq Ref. it (S)

N41(60M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

At 40 68

4840 ki
60.02 MHz

Atien 4066

45.369 kHz
9.80 MHz

Jun 07, 2025
RO~ ? 12:4328AM 5

(Caner Fre 2 582080000 GHz
AvglHokt: 1001100
Rato Sid None

Trig Fiee Rin
Gale Of
HF Gain Low

Ref Lvl Offset 8.60 dB.
Ref Value 30.00 dBm
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Conducted Spurious Emissions

NR SCS Bandwidth Arfcn Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
4 30 10 500202 2501.01 DFT-s-OFDM BPSK 1@0 see graph -
41 30 10 500202 2501.01 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 10 500202 2501.01 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 10 500202 2501.01 DFT-s-OFDM QPSK 1@0 see graph -
4 30 10 500202 2501.01 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 10 500202 2501.01 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 10 518598 2592.99 DFT-s-OFDM BPSK 1@0 see graph -
41 30 10 518598 2592.99 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 10 518598 2592.99 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 10 518598 2592.99 DFT-s-OFDM QPSK 1@0 see graph -
41 30 10 518598 2592.99 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 10 518598 2592.99 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 10 537000 2685.0 DFT-s-OFDM BPSK 1@0 see graph -
41 30 10 537000 2685.0 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 10 537000 2685.0 DFT-s-OFDM BPSK 1@0 see graph PASS
4 30 10 537000 2685.0 DFT-s-OFDM QPSK 1@0 see graph -
41 30 10 537000 2685.0 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 10 537000 2685.0 DFT-s-OFDM QPSK 1@0 see graph PASS
4 30 50 504204 2521.02 DFT-s-OFDM BPSK 1@0 see graph -
41 30 50 504204 2521.02 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 50 504204 2521.02 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 50 504204 2521.02 DFT-s-OFDM QPSK 1@0 see graph -
4 30 50 504204 2521.02 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 50 504204 2521.02 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 50 518598 2592.99 DFT-s-OFDM BPSK 1@0 see graph -
41 30 50 518598 2592.99 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 50 518598 2592.99 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 50 518598 2592.99 DFT-s-OFDM QPSK 1@0 see graph -
41 30 50 518598 2592.99 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 50 518598 2592.99 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 50 532998 2664.99 DFT-s-OFDM BPSK 1@0 see graph -
41 30 50 532998 2664.99 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 50 532998 2664.99 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 50 532998 2664.99 DFT-s-OFDM QPSK 1@0 see graph -
41 30 50 532998 2664.99 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 50 532998 2664.99 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 100 509202 2546.01 DFT-s-OFDM BPSK 1@0 see graph -
41 30 100 509202 2546.01 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 100 509202 2546.01 DFT-s-OFDM BPSK 1@0 see graph PASS
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41 30 100 509202 2546.01 DFT-s-OFDM QPSK 1@0 see graph -
4 30 100 509202 2546.01 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 100 509202 2546.01 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 100 518598 2592.99 DFT-s-OFDM BPSK 1@0 see graph -
Y| 30 100 518598 2592.99 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 100 518598 2592.99 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 100 518598 2592.99 DFT-s-OFDM QPSK 1@0 see graph -
41 30 100 518598 2592.99 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 100 518598 2592.99 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 100 528000 2640.0 DFT-s-OFDM BPSK 1@0 see graph
41 30 100 528000 2640.0 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 100 528000 2640.0 DFT-s-OFDM BPSK 1@0 see graph PASS
41 30 100 528000 2640.0 DFT-s-OFDM QPSK 1@0 see graph
41 30 100 528000 2640.0 DFT-s-OFDM QPSK 1@0 see graph PASS
41 30 100 528000 2640.0 DFT-s-OFDM QPSK 1@0 see graph PASS
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